
SPARE PARTS LIST
PAGE 1

MODEL NO. EBH341R

ITEM PART NO. DESCRIPTION QTY NOTE
001 177930010N GEAR CASE ASS'Y   1

INC. 2-17
002 065052000N Torx Screw  M5x20   2
003 065051000N Torx Bolt  M5x10   1
004 065060800N Torx Bolt  M6x8   1
005 108230120N GEAR CASE   1
006 035600000C Ball bearing   2
007 140077200N GEAR ASS'Y   1
008 175030300N GEAR SHAFT   1
009 035600103N Ball bearing  6001LL   1
010 045002800N SNAP RING R-28   1
011 100531111N BLADE HOLDER   1
012 108031200N Grass Cover (B)   1
013 177831300N Blade Cap   1
014 174932210N Nut Hex   1
015 045002600N SNAP RING R-26   1
016 045001002N SNAP RING S-10   1
017 035600001C Ball bearing  6000Z   1
018 177831400N Nut Cover   1
019 6118002000 Guard Ass'y   1

INC. 20-22
020 6118002010 Guard   1
021 6118002020 PLATE   1
022 6118002030 Torx Screw  M5x20   4
023 164619300N Joint pin complete   1
024 164619600N Pin spring   1
025 065061800N Torx Screw  M6x18   4
026 045000505N SNAP RING E-5   1
027 103310100N Clutch Housing   1
028 045001502N SNAP RING S-15   1
029 035620202C Ball bearing   1
030 045003500N SNAP RING R-35   1
031 103311100N Clutch Drum   1
032 173248500N Handle Rubber   1
033 065053000N Screw   4
034 031050001N Plain washer  5 M5   4
035 173148200N Loop Handle   1
036 174048410N Loop Handle Holder   1
037 103418000N Flexible Shaft/Liner Assy   1

INC. 38-40
038 182420300N Liner Cap   2
039 102118400N Cord Stay   2
040 174718500N FLEXIBLE SHAFT   1
041 102121200N Shaft Joint   1
042 102121100N DRIVE SHAFT   1
043 6119522101 LABEL,CAUTION   1
044 102120100N Main Pipe compl.   1
045 065052000N Torx Screw  M5x20   1
046 065050810N Torx Small Head  M5x8   1
047 102119100N Case Joint   1
048 065053020N Torx Screw  M5x30   1
049 175317010N BAND   1
050 085051209N Bolt  M5x12   7
051 103415900N Frame   1
052 014082000N Bolt  M8x20   1
053 035620102C Ball bearing   1
054 164615811N Bearing Cover   1
055 106746100N Engine Stay   1



SPARE PARTS LIST
PAGE 2

MODEL NO. EBH341R

ITEM PART NO. DESCRIPTION QTY NOTE
056 065052500N Torx Screw  M5x25   2
057 106746600N Recoil Stay   1
058 106746500N Housing Stay   1
059 119115000N AV Rubber   3
060 030061400N Nut M6   6
061 099819600N Throttle Lever AY   1
062 178724000N Collar   1
063 0119059531 Socket Head Bolt M5x16(W.SW)   4
064 5935500200 Blower Housing   1
065 5318500503 Clutch Bolt   2
066 0200089800 Washer   2
067 5318003010 Clutch Shoe   2
068 5318003020 Clutch Spring   1
069 0130069940 BOLT ASS'Y  M6x16(W,SW)   1
070 5937001021 Flywheel   1
071 5927012011 Gyújtás/BHX2500   1
072 0043704200 SCREW ASS'Y  M4x20   2
073 0654009931 Rugó a gyertyacsatlakozó sapká   1
074 5927500100 PLUG CAP   1
075 5927003000 Wire complete   1
076 5257018001 Wire complete   1
077 5257500300 Grommet   1
078 0566059980 CLAMP   1
079 5929505200 Label, Trade Mark   1
080 5935500500 Plug Cover   1
081 0140059921 Screw  M5x8   1
082 5929505400 Label   1
083 0140059370 SCREW ASS'Y  M5x12   3
084 5935500801 Cylinder Cover   1
085 0119059520 SOCKET HEAD BOLT  M5x40   2
086 0140059962 SCREW  M5x6   1
087 5923503400 MUFFLER COVER   1
088 5923001000 Exhaust Muffler   1
089 5923501601 MUFFLER GASKET   1
090 5923008011 Spark Arrester   1
091 0043605160 SCREW ASS'Y  M5x16(w,sw)   4
092 5931004000 Rocker Cover Complete   1
093 5931500800 Rocker Cover Gasket   1
094 0650109950 Gyújtógyertya CMR6A EM4250   1
095 5931021000 CYLINDER BLOCK SET   1
096 5921500700 Gasket   1
097 5921500502 Camgear Cover   1
098 0043605140 Csavar M5x14 RBC250/220/RB   3
099 5926500600 Oil Gauge   1
100 0213169990 GASKET   1
101 0561059970 Hose Clamp   1
102 5926500200 Oil tube   1
103 5926500300 Oil Weight   1
104 0043605180 Csavar RST250/RBC250/220/RB   4
105 5936500000 Oil Case   1
106 5936500100 Case Gasket   1
107 0119059470 Socket Head Bolt  M5x16   4
108 0119059860 Socket Head Bolt  M5x33   4
109 0119049960 Socket Head Bolt  M4x10   1
110 5921501100 Retainer Plate   1
111 5921501000 Lead Valve   1
112 5933002000 Szelep himba /BHX2500   2
113 5933500300 Spring Retainer   2



SPARE PARTS LIST
PAGE 3

MODEL NO. EBH341R

ITEM PART NO. DESCRIPTION QTY NOTE
114 5933500200 Valve Spring   2
115 5933500100 Rocker Shaft   1
116 5933500000 Push Rod   2
117 5921501400 Alkatrész/BHX2500   2
118 5923500600 Cam Lifter Shaft   1
119 5923500001 Cam Lifter   2
120 5933500400 Exhaust Valve   1
121 5933500500 Szívószelep   1
122 5933003000 Cam Gear Ass'y   1
123 5923500501 CAM GEAR SHAFT   1
124 5932004000 Piston Ring Set   1
125 0565099990 Clip   2
126 5932500400 Piston   1
127 5932500900 Piston pin   1
128 0323039990 WOODRUFF KEY   1
129 0440129950 Oil Seal  (L)   1
130 5932501000 Clip   1
131 5932003000 Crank Shaft compl.   1
132 0440109970 Szimering S  EM4250   1
133 5926017000 FUEL TANK CAP ASS'Y   1

INC. 134, 135
134 5926016000 Cap, Fuel Tank Ass'y   1
135 5256067000 Heveder RBC/RBL/RBK/RST, új   1
136 6249501501 STRAP   1
137 5036500200 Lap RST250/RBC250/220/225/   1
138 5936003000 Tube   1
139 5036500300 Lap RST250/RBC250/220/225   1
140 0561059990 Tömloszorító bilincs RBC220/22   1
141 5236503900 Szuro RST250/RBC250/220/RBL   1
142 5936500200 Fuel Tank   1
143 5196500302 DAMPER  new   1
144 5935002000 Cover Starter AY   1

INC. 145-151
145 5315023000 Pulley   1
146 5425003010 Állítócsavar RBC225/255   1
147 5315022020 Reel   1
148 5025001020 Spiral Spring   1
149 5315001030 STOPPER   1
150 5215002110 Indítógomb RBC225/255   1
151 5315022040 Starter Rope   1
152 5935502400 Gasket, Starter   1
153 0140059480 SCREW ASS'Y  M5x14   4
154 6119521900 Model Label   1
155 5923504700 INSULATOR GASKET   1
156 ********** ****************************** *** ******************************
157 0021705000 Nut M5   2
158 0022706000 NUT  M6   1
159 0022706000 NUT  M6   1
160 0149069961 Screw Cable Adj   1
161 5933500600 Carburetor Insulator   1
162 0119059780 Imbuszcsavar M5x12 RBC225/25   1
163 5926501300 Clamp   1
164 0119059870 SOCKET HEAD BOLT M5X18   2
165 5923501900 Porlasztó tömítés   1
166 0561080010 HOSE CLAMP   1
167 5931500900 Breather Pipe   1
168 5923503001 Pipe   1
169 5923503100 SCREW  M5x68  (W, SW SUS)   2



SPARE PARTS LIST
PAGE 4

MODEL NO. EBH341R

ITEM PART NO. DESCRIPTION QTY NOTE
170 5923502600 Plate   1
171 0213069990 Tömítés RBC230   1
172 5923502301 Choke Plate   1
173 5933500900 Belso szuro BHX2500   1
174 5933501200 Légszuro külso   1
175 0140059480 SCREW ASS'Y  M5x14   1
176 5933500800 Levegoszuroház  EM4250   1
177 5933001000 Tisztító lemez BHX2500   1

INC. 178-185
178 5923502200 Szivatókar EM-4250   1
179 0240159990 O RING  P15   1
180 5923502400 CHECK VALVE  (1)   1
181 0240139970 O RING  P14   1
182 5923502500 CHECK VALVE PLATE   1
183 5316500701 CHECK VALVE   1
184 5923503500 Gasket Separator   1
185 5933501600 SEPARATOR PLATE   1
186 5936004000 Carburetor   1

INC. 187-196, 198-203
187 5236018040 Forgórész RBL250/RBC225/255   1
188 5426005030 WASHER   1
189 5206008030 Trapézfeju csavar RBL250/RBC22   2
190 5316005120 Gyuru RBL250/RBC225/255   1
191 5246001010 O-gyuru RBL250/RBC225/255   1
192 5936002010 Jet   1
193 5926002040 PUMP GASKET   1
194 5246001040 Szivattyúmembrán RBL250/RBC22   1
195 5926002020 PUMP SPRING   1
196 5926002140 Pump Body Ass'y   1

INC. 197
197 5016004010 Szuroszita RBL250/RBC225/255   1
198 5236046040 Membrán   1
199 5926008010 METERING DIAPHRAGM ASS'Y   1
200 5236046140 AIR PURGE BODY ASS'Y   1
201 5246001150 PRIMER PUMP   1
202 5236046050 PRIMER PUMP COVER   1
203 5236046010 Pump Cover Screw   4
205 6249509201 LABEL   1
206 5933504000 PIPE, INTAKE   1
207 0062610101 O RING   1
208 0200109870 WAVE WASHER   2
A01 6418501400 Cutter 255x4   1
A02 0722105000 Oil Bottle   1
A03 6119522300 INSTRUCTION MANUAL   1
A04 060000019N Tool Bag   1
A05 060000015N Box Wrench   1
A06 060040000N Allen Wrench  4mm   1
A07 302040600N Spanner  8x10   1
A08 060000026N Plug Socket   1
A09 6418027000 CUTTER COVER EM4250/EBH341 new   1



SERVICE DRAWING
PAGE 1

MODEL NO. EBH341R



SERVICE DRAWING
PAGE 2

MODEL NO. EBH341R



SERVICE DRAWING
PAGE 3

MODEL NO. EBH341R


